



**Certificate of Conformity**  
No. 4074/2024



Inspecta Latvia has granted this certificate as proof that

Fiber glass fabric loom state for the manufacture of car fire blankets  
(density 440 kg/m<sup>3</sup>, nominal thickness 0,35 mm)

HOLDER OF THE CERTIFICATE:



**VLITEX GmbH**

Reg. No. HRB 6094  
Rehleite 2, D-95445, Bayreuth, Germany

MANUFACTURER: SIA "Padtex Insulation"

ADDRESS OF MANUFACTURER:  
Cempu iela 27, Valmiera, LV4201, Latvia

Reaction to fire according to classification report issued by "Meža un koksnes produktu pētniecības un attīstības institūts" (Forest and Wood Products Research and Development Institute Ltd). Classification report No. K11/2024 (26.01.2024)

**EN 13501-1:2018**  
Reaction to fire A2-s1, d0

Certificate remains valid as long as the conditions laid down in the above mentioned standard, related provisions and the manufacturing conditions in the factory or the factory production control itself are not modified significantly.

Issue date 20.06.2024.  
Valid until 19.06.2027.

Mārtiņš Maskavs  
Certification Manager



Certificate is issued on 1 (one) page

**AS Inspecta Latvia**  
Skanstes iela 54A, Rīga  
LV-1013, Latvija

T. +371 67 607 900  
F. +371 67 607 901  
[latvia@kiwa.com](mailto:latvia@kiwa.com)

[www.kiwa.com/lv](http://www.kiwa.com/lv)

**Inspecta Latvia**  
Trust, Quality & Progress

CERTIFICATE